
    

   

    
 

Water Master Plan 
Authorization No. 75 

City of Smithville, Missouri 

 
June 1, 2018 

 
 

   

 





 
 Authorization No. 75 

 

  June 1, 2018 | i 

Contents 

1 Executive Summary ............................................................................................................................ 1 
1.1 Water Demand .......................................................................................................................... 1 
1.2 Raw Water Supply ..................................................................................................................... 1 

1.2.1 Smithville Lake ............................................................................................................. 1 
[...]
1,450 gpm (2.09 MGD) this is the firm and maximum capacity of the pump station.  
This capacity is 286 gpm less than the WTP current design capacity of 2.5 MGD. 
Although the pumping capacity is limited, the vertical turbine pump does provide 

Water Mark from Recent Flood Event 



 
Authorization No. 75 

24 | June 1, 2018 

enough capacity to meet the 2019 MDD of 1,450 gpm (2.09 MGD).  The pump was 
designed to provide 1,800 gpm or 2.59 MGD. 

There are various possible causes for the lower reported pump capacity, as listed 
below:   

• The pump run time meter or plant flow meter may not be reading accurately;  

• The raw water pipeline may be smaller than 12-inches or restricted; 

• The raw water supply pipeline between the dam and pump station, or between 
the pump station and the WTP, may be restricted due to zebra mussels, 
partially closed valves, sedimentation, corrosion;  

• The lifting capacity or total dynamic head rating of the pump may not be 
adequate to overcome the static and hydraulic conditions; or 

• The pump impellers may be worn. 

Based on a desktop review of topographic data, existing plant drawings, the static lift 
from the Raw Water Pump Station to the water level at the WTP is estimated to be 
minus 6 feet using the Lake minimum water elevation of 859 and the primary rapid mix 
basin elevation of 853.  Assuming a flow rate of 1,800 gpm (2.59 MGD) and a Hazen 
Williams friction C-factor of 130, the total friction loss in the pipe between the lake and 
the WTP is estimated to be 74 feet. The pump should be able to deliver 1,800-gpm at 
74 feet of head.  However plant operators report the pump can only deliver 1,450 gpm 
(2.09 MGD).  

Recently zebra mussels have been discovered on the pump intake.  The mussels 
reduce the pump capacity and need to be controlled with chemical.  The chemical 
needs to be injected upstream of the pump station.  The estimated cost is $20,000.  

Due to the inability of the raw water pump station to supply 2.5 MGD (1,736 gpm) to 
the WTP, the flooding potential of the electrical components at the Pump Station, lack 
of a back-up pump or power source, and the small size of the existing building, this 
facility should be replaced.  The station does not meet MDNR standards because the 
pumps are not the same size and current electrical losses.  At the current pump 
capacity and the City’s estimated future water demands presented in Table 2.2, the 
pump can only supply the maximum daily demand through 2019 unless improvements 
are implemented.  Therefore raw water pump station improvements are urgent.  Figure 
4.5 Raw Water Pump Capacity vs Future Water Demand shows the Raw Water Pump 
Station Capacity and Raw Water Main capacity as compared to average and maximum 
day water demands. 

 



 
 Authorization No. 75 

 

  June 1, 2018 | 25 

Figure 4.5 Raw Water Pump Capacity vs Future Water Demand 

 
 

The estimated cost to replace the Raw Water Pump Station is $1,659,000.  The cost 
estimate is included in Appendix A, Cost Estimate Tables.  The cost estimate accounts 
for either constructing a new pump station at a new location at higher grade (above the 
100-year flood elevation and known historical flood elevations) or in the same vicinity, 
but elevating the mechanical and electrical components.  It is recommended that the 
station be provided with two pumps initially, one duty and one standby, each rated at 
1,736 gpm or 2.5 MGD.  The station should be sized to allow for the installation of a 
third pump in the future, in order to provide a future firm capacity of 5 MGD.  The 
pumps will be provided with variable frequency drives to control flow to the plant, back-
up power, and room for chemical totes and feed pumps to control zebra mussels or 
provide pretreatment of the raw water. 

An optional immediate improvement would be to replace the existing pump with a 
higher head pump capable of 1800 gpm to extend the time frame for replacement of 
the raw water pump station building by three of four years. 

4.1.5 Raw Water Transmission Main 
The raw water pump station discharges raw water through a 12-inch transmission main 
to the water treatment plants primary rapid mix basin.  The transmission main is 
approximately 9,100 feet in length.  The capacity of the pipe is dependent on the 
pressure rating and the velocity through the pipe.  For design, it is common practice to 
design transmission mains for maximum velocities between 5 and 7 feet per second 
(fps).  Consistent with Section 4.1.3 Raw Water Pipe, the capacity of this transmission 



 
Authorization No. 75 

26 | June 1, 2018 

main will be based on a maximum velocity of 7 fps with a nominal diameter of 12 
inches.  The capacity is therefore 2,467 gpm (3.55 MGD). 

The existing pipeline capacity is greater than the projected maximum day demand 
(MDD) of 2,252 gpm (3.24 MGD) for the planning year 2038.  A parallel pipe should be 
constructed between the raw water pump station and the treatment plant when 
projected demands reach 3.55 MGD, which is beyond the timeline of this report. 

4.1.6 Summary of Proposed Raw Water Supply Improvements 
The recommended improvements for the raw water pump station and transmission 
main are shown in Table 4-3 along with proposed years to initiate the work and 
complete the work.   

Table 4-3 Summary of Raw Water Supply Improvements 

Item 
No. 

Description Initiation 
Year 

Completion 
Year 

Estimated 
Cost* 

1 Zebra Mussel Control 2018 2018 $20,000 

2 Raw Water Pump Station 
Replacement 

2018 2019 $1,659,000 

3 Valve Boxes at Dam Based on 
USACE 

Schedule 

 $366,000 

4 Negotiate Additional Water Storage 
in Smithville Lake 

2031 2033 $2,000,000 

Total Raw Water Supply Improvements $4,045,000 

  *Note: Estimate Cost is in 2018 $ 
  



 
 Authorization No. 75 

 

  June 1, 2018 | 27 

4.2 Water Treatment Plant 
The City’s existing WTP consists of rapid or “flush” mixing, primary and secondary 
contact or sedimentation basins, followed by gravity filtration.  After the water is filtered, 
it is disinfected and pumped to the chlorine contact basins. High service pumps then 
deliver the finished or treated drinking water to the distribution and storage system.  An 
aerial view of the Water Treatment Plant is shown in Figure 4.6 Existing Smithville 
WTP Layout.  

Surface water treatment plants must comply with the USEPA’s Surface Water 
Treatment Rule requiring facilities to remove or inactivate microorganisms such as 
giardia, cryptosporidium, and other viruses. MDNR requires surface water plants to 
have longer detention times for treatment and disinfection.  Typically, surface water 
plants have wider swings in turbidity and lower alkalinity than groundwater from wells.  
Well water typically has high hardness, high alkalinity, and more iron and manganese. 
The tradeoffs being that surface water plants generally require larger basins while 
ground water plants generally require more chemicals. 

The existing surface WTP has a maximum design flow rate of 2.5 MGD (1,736 gpm) as 
permitted by the Missouri Department of Natural Resources (MDNR).  Over the last 
five years, the WTP treated an average of 0.945 MGD.  While the design capacity of 
the plant is 2.5 MGD, staff is only able to treat approximately 2.09 MGD (1,450 gpm) 
due to pumping limitations of the Raw Water Pump Station (see Section 3.1.3 Raw 
Water Pump Station). 

Future water demands were presented in Table 3-2 - Smithville Water Demand 
Projections.  According to these projections, the maximum day water demands will 
begin to exceed the water treatment plants design capacity by 2024. 

The proposed improvements outlined in the following sub-sections are identified as 
either Capacity Improvements (required meet future demand projections) or 
Maintenance Improvements (needed to improve safety or reliability or to satisfy MDNR 
requirements).   

 



 
Authorization No. 75 

28 | June 1, 2018 

Figure 4.6 Existing Smithville WTP Layout 

 
 

Figure 4.7 Water Treatment Plant Process Flow Diagram illustrates the existing water 
treatment plant process flow diagram. 

  

Filter Backwash 
Basin and Pump 
Station 

Filters, Lab and 
Pump Building 

Primary Contact 
Basin 

East Secondary 
Contact Basin 

West 
Secondary 
Contact Basin 

North and 
South Chlorine 
Contact Basins 

Chemical 
Building 

East and West 
Residuals 
Basins 

Primary and 
Secondary 
Flash Mix 
Basins 



BACKWASH

PUMP STATION

BACKWASH

VALVE VAULT

FILTER

BACKWASH

BASIN

WASH WATER

HOLDING

BASIN

BACKWASH

RETURN PUMP

STATION

SEPTIC

TANK

PL TANK

EXISTING

BLDG

NORTH

CHLORINE

CONTACT

BASIN

SOUTH

CHLORINE

CONTACT

BASIN

WEST SECONDARY

CONTACT BASIN

EAST SECONDARY

CONTACT BASIN

FILTERS, LAB

AND PUMP

BUILDING

SEPTIC

TANK

PL TANK

MH

PRIMARY CONTACT

BASIN

PRIMARY &

SECONDARY

FLASH  MIX BASINS

CHEMICAL

BUILDING

OFFICE &

EQUIPMENT

STORAGE

BLDG

DIVERSION

STRUCTURE

EAST RESIDUALS

HOLDING BASIN

WEST RESIDUALS

HOLDING BASIN

KENNEL

BUILDING

EXISTING WATER TREATMENT PLAN LAYOUT

1' = 40'

B

2

ISSUE DESCRIPTION

PROJECT MANAGER

PROJECT NUMBER

0 1" 2"

FILENAME

SCALE

SHEET

DATE

C

D

A

1 3 4 5 6 7 8

FIG 3-4

CITY OF SMITHVILLE, MISSOURI

WATER MASTER PLAN 2018

AUTHORIZATION 75

HDR

3741 NE TROON DRIVE

LEE'S SUMMIT, MO 64064

816-347-1100

MISSOURI CERTIFICATE OF

AUTHORITY #: 000856

Figure 4.6
4-6



EXISTING PROCESS FLOW DIAGRAM

B

2

ISSUE DESCRIPTION

PROJECT MANAGER

PROJECT NUMBER

0 1" 2"

FILENAME

SCALE

SHEET

DATE

C

D

A

1 3 4 5 6 7 8

FIG 3-5

CITY OF SMITHVILLE, MISSOURI

WATER MASTER PLAN 2018

AUTHORIZATION 75

HDR

3741 NE TROON DRIVE

LEE'S SUMMIT, MO 64064

816-347-1100

MISSOURI CERTIFICATE OF

AUTHORITY #: 000856

AutoCAD SHX Text
RAW WATER PUMP STATION

AutoCAD SHX Text
SMITHVILLE LAKE RAW WATER INTAKE

AutoCAD SHX Text
PRIMARY RAPID MIX BASIN

AutoCAD SHX Text
PRIMARY SETTLING BASIN

AutoCAD SHX Text
SECONDARY RAPID MIX BASIN

AutoCAD SHX Text
SPLITTER BOX

AutoCAD SHX Text
EAST SECONDARY SETTLING BASIN

AutoCAD SHX Text
EAST SECONDARY SETTLING BASIN

AutoCAD SHX Text
TO WASTE STREAM

AutoCAD SHX Text
FILTER NO 1

AutoCAD SHX Text
FILTER NO 2

AutoCAD SHX Text
FILTER NO 3

AutoCAD SHX Text
FILTER NO 4

AutoCAD SHX Text
FILTER NO 5

AutoCAD SHX Text
TO WASTE STREAM

AutoCAD SHX Text
TRANSFER BASIN (3 PUMPS)

AutoCAD SHX Text
SOUTH CHLORINE CONTACT BASIN

AutoCAD SHX Text
NORTH CHLORINE CONTACT BASIN

AutoCAD SHX Text
TO DISTRIBUTION

AutoCAD SHX Text
HIGH SERVICE PUMPS (3)

AutoCAD SHX Text
SODIUM HYPOCHLORITE

AutoCAD SHX Text
SODIUM HYPOCHLORITE

AutoCAD SHX Text
SODIUM PERMANGANATE

AutoCAD SHX Text
CHLORINE DIOXIDE

AutoCAD SHX Text
POLYALUMINUM CHLORIDE

AutoCAD SHX Text
POWDER ACTIVATED CARBON

AutoCAD SHX Text
LIME

AutoCAD SHX Text
POLYALUMINUM CHLORIDE

AutoCAD SHX Text
CHLORINE DIOXIDE

AutoCAD SHX Text
WASTE FROM PRIMARY SETTLING BASIN

AutoCAD SHX Text
WASTE FROM FILTERS

AutoCAD SHX Text
SLUDGE PUMP

AutoCAD SHX Text
FILTER BACKWASH BASIN

AutoCAD SHX Text
FILTER BACKWASH PUMP STATION		VALVE VAULTVALVE VAULT

AutoCAD SHX Text
SPLITTER BOX

AutoCAD SHX Text
RESIDUAL HOLDING BASIN

AutoCAD SHX Text
RESIDUAL HOLDING BASIN

AutoCAD SHX Text
TABLET DECHLORINATION BASIN

AutoCAD SHX Text
OUTFALL

AutoCAD SHX Text
STREAM

AutoCAD SHX Text
WASTE STREAM

AutoCAD SHX Text
DECANT

AutoCAD SHX Text
DECANT

AutoCAD SHX Text
TELESCOPING VALVE

AutoCAD SHX Text
TELESCOPING VALVE

AutoCAD SHX Text
NOT TO SCALE

AutoCAD SHX Text
FIG 3-5.dwg

AutoCAD SHX Text
Keyhill, Pat

AutoCAD SHX Text
2/17/2018 6:13 PM

AutoCAD SHX Text
FIG 3-5.dwg

AutoCAD SHX Text
KENTON NEWPORT

AutoCAD SHX Text
10042470

KNEWPORT
Text Box
Figure 4-7

KNEWPORT
Text Box
4-7

KNEWPORT
Text Box
WEST



 
Authorization No. 75 

30 | June 1, 2018 

4.2.1 Primary Rapid Mixing Basin 
Raw water is discharged directly into the Primary Rapid Mixing Basin. Chlorine dioxide 
is injected into the raw water transmission main prior to entering the Mixing Basin. 
Powder activated carbon, poly-aluminum chloride, and lime are discharged into the top 
of the Basin.  A 25 HP mixer blends the chemicals with the water at 1,200 RPM prior to 
it entering the Primary Sedimentation Basin.  

The Primary Rapid Mix Basin is 3 feet-4 inches wide by 5 feet long by 6 feet deep with 
an approximate volume of 750 gallons. Figure 4.8 depicts the Primary Rapid Mixing 
Basin. Table 4-4 presents the estimated Primary Rapid Mix Basin detention times 
based on the design capacity of the WTP and the existing operating conditions. 

Table 4-4 Primary Rapid Mix Basin Detention Time 

Operating Condition Flow Rate (gpm) Flow Rate (MGD) Detention Time (sec) 

WTP Rated Design 1,737 2.5 25.8 

Existing Conditions1 1,450 2.01 31 

MDNR Design Requirement2 - - ≤ 30 

1 Based on limited pumping capacity of Raw Water Pump Station. 
2MDNR Design Requirement at maximum design flow rate 

 

The supports for the mixers are rusted and the weirs are also rusting.  In general the 
equipment is beginning to reach its useful life and need replaced.  The current Primary 

Figure 4.8 Primary and Secondary Rapid Mix Basins 



 
 Authorization No. 75 

 

  June 1, 2018 | 31 

Rapid Mix Basin layout and chemical feed injection locations do not provide adequate 
detention time for removal of taste and odor causing compounds in the raw water.    
Powder Activated Carbon does not currently have adequate contact time.  It would also 
benefit from being introduced upstream of the chlorine dioxide to prevent premature 
reacting. New rapid mixing and chemical addition facilities are needed to improve taste 
and odor issues.  Scheduling these improvements with other Capacity Improvements 
would be the most economically advantageous implementation plan. 

4.2.2 Primary Settling Basin 
Following the Primary Rapid Mixing Basin, a 14-inch diameter cast iron pipe conveys 
water through a 14-inch manual sluice gate to the center of the Primary Settling Basin.  
Water is directed downward in the basin by a cone-shaped baffle.  Water rises from the 
bottom of the Basin and enters one of the 12 launders located at the surface of the 
Basin.  Each launder has orifices located at or just below the water surface that allow 
the water to enter the trough.  The launders deliver water to a central launder that 
collects into an 18-inch diameter pipe then an 18-inch manual sluice gate to the 
Secondary Rapid Mixing Basin. Figure 4.9 depicts the primary settling basin. 

Figure 4.9 Primary Settling Basin 

 
MDNR requires that the outlet weirs not be located lower than 3 feet below the water 
surface and the entrance velocity through submerged orifices shall be sufficient to 
provide enough head loss that even flow is provided through each orifice, but shall not 
exceed 0.5 feet per second (fps).  MDNR requires a minimum of four hours of settling 
time and a rise rate of less than 0.75 gpm/ft2.  The existing Primary Settling Basin 
design meets the general MDNR requirements. The Primary Settling Basin design 
summary is presented in Table 4-5. 



 
Authorization No. 75 

32 | June 1, 2018 

Table 4-5 Primary Settling Design Summary 

Primary Settling Basin 

Inside Diameter 65 feet 

Average Depth 20.8 feet 

Volume 516,000 gallons 

Detention Time 1 5 hours 

Rise Rate 2  0.12 gpm/ft2 

1  Detention time is greater than MDNR minimum of 4 hours at WTP design 
capacity 2.5 MGD (1,737 gpm). 
2 Rise Rate is less than MDNR maximum of 0.75 gpm/ft2 at WTP design capacity 
2.5 MGD (1,737 gpm). 

 

In general the Primary Settling Basin can provide 2.5 MGD (1,736 gpm) through the 
year 2025 when other plant capacity improvements are required.  In order to increase 
the capacity of the plant to meet the future demands beyond 2.5 MGD, additional 
volume for the primary settling basin will be necessary to meet the detention time 
required by the MDNR.  This can be accomplished by constructing two New Primary 
Settling Basins south of the Sludge Lagoons on existing City property.  Each basin 
would be sized for 2.5 MGD and be the size of the existing Primary Settling Basin.  The 
[...]
In order to increase the capacity of the plant and meet future water demands.  It is 
recommended that 4 additional filters be constructed in a new building to meet future 
2038 water demand projections.  The plant would then have a total of 9 filters, with a 
firm filtration capacity of 5 MGD. 

  



 
Authorization No. 75 

40 | June 1, 2018 

4.2.6 Transfer Pumps 
Filtered water then enters a 5-foot by 20-foot vault on the northwest corner of the filter 
building.  This vault or transfer chamber is 13 feet deep.  Three vertical turbine transfer 
pumps are mounted above the transfer chamber outside the north wall of the filter 
building.  Each of the vertical turbine pumps has the following characteristics: 

Figure 4.16 Vertical Turbine Pump Characteristics 

Number of Pumps 3 

Flow 800 gpm 

Total Dynamic Head 35 feet 

Motor 10 HP 

Firm Capacity 1,600 gpm or 2.3 MGD 

The transfer pumps discharge into the steel above grade chlorine contact tanks located 
west of the filter building through 8-inch and 12-inch diameter piping.  The individual 
pump discharge pipes are 8-inch.  A common 12-inch header exits the pipe gallery. 

A 12% solution of sodium hypochlorite is diffused into the filtered water inside the 
transfer chamber.  This provides a final dose of chlorine disinfectant to kill viruses and 
other pathogens that may not have been removed in the prior treatment processes and 
establishes the chlorine residual for the distribution system. 

According to MDNR standards the transfer pumps have a firm capacity of 1,600 gpm 
(2.3 MGD) with one pump out of service.  With three transfer pumps operating the 
pumps could transfer approximately 2,400 gpm (3.4 MGD).  Actual firm transfer pump 
capacity will not meet either the current plant capacity of 2.5 MGD or the future 
maximum day water demand of 3.24 MGD in the year 2038.  Larger transfer pumps 
are therefore needed.  The cost for improving the Transfer Pumps is included in the 
overall Capacity Improvements. 

4.2.7 Chlorine Contact /Finished Water Storage Tanks 
Filtered water from the transfer chamber is pumped to the Chlorine Contact (or finished 
water storage) tanks located west of the filter building.  Both tanks are constructed of 
steel with welded joints and painted on the inside and outside.  A 12-inch transfer pipe 
delivers water to the south tank.  The inlet pipe in the south tank terminates 12-inches 
above the floor, while the outlet pipe stands 20 feet tall in the tank.  Water leaving the 
south tank then enters the north tank which has a 20-foot tall inlet pipe.  The outlet pipe 
of the north tank is 6-inches above the floor.  Water flows by gravity from the north tank 
through a 12-inch diameter pipe to the high service pumps, located in the basement of 
the filter building. 

The two tanks provide contact time for the disinfectant (sodium hypochlorite) to kill 
viruses and pathogens.  The capacities and dimensions of the two tanks are provided 
in Table 4-8 Capacities and Dimensions of the Chlorine Contacts Basins below: 



 
 Authorization No. 75 

 

  June 1, 2018 | 41 

Table 4-8 Capacities and Dimensions of the Chlorine Contacts Basins 

Chlorine 
Contact 
Basin 

Diameter (ft) Height (ft) Volume (full) 
(gal) 

Minimum 
Operational 
Height (ft) 

Chlorine Contact 
Volume (min) 

(gal) 

South 46 32 397,790 20 248,494 

North 25 32 117,495 16 58,718 

Chlorine contact time is based on the minimum operational volume of the Chlorine 
Contact Basins and includes pipe volume upstream of the first customer.  The outlet 
pipe of the south tank is 20 feet above the floor and controls the minimum volume at 
248,494 gallons.  According to information provided by staff, the high service pump 
controls are set to shut the pumps off if the north tank water level falls below 16 feet.  
The minimum volume for the north tank is therefore 58,718 gallons.  Accordingly, the 
minimum chlorine contact volume of the south and north tanks combined, is 307,212 
gallons. 

Per EPA and MDNR guidelines, the Smithville Water Treatment Plant must achieve 3.0 
log removal of Giardia Lamblia cysts and 4.0 log removal of viruses.  Conventional 
treatment and filtration process are credited with 2.5 log removal of Giardia Lamblia 
cysts and 2.0 log removal of viruses per EPA and MDNR guidelines.  The water 
treatment plant provides conventional treatment and filtration and is granted the 
reduction in removal rates.  Therefore, the disinfection process must be sufficient 
enough to provide 0.5 log removal of Giardia Lamblia and 2.0 log removal of viruses. 

A tracer study was not performed to determine actual contact time of the Chlorine 
Contact Basins.  Calculations were performed using the MDNR and EPA “rule of 
thumb” baffling condition - and tables located in the “Missouri Guidance Manual for 
Surface Water Systems Treatment Requirements”, 1992.  

The Chlorine Contact Basins do not have intra-basin baffles, but do have multiple inlets 
and outlets.  This description is consistent with the “Poor” baffling condition from the 
MDNR baffling conditions table.  This condition provides a T10/T ratio of 0.3. 

To calculate the CT value, the minimum storage is used as determined above, a 
finished water pH of 8.5 and a minimum finished water temperature of 5° C.  The 
minimum storage is 307,212 gallons for both storage tanks.  The flow rate used to 
determine the CT value will be the rated treatment capacity through the plant, which is 
2.5 MGD or 1,736 gallons per minute.  Plant personnel indicate the minimum free 
chlorine concentration leaving the plant is 1.8 mg/l.  The CT value is calculated as 
follows: 

• 1.8 mg/l  x  ((0.3 T10/T  x  307,212 gallons)  /  1,736 gallons per minute) 

• This provides a CT value of 95.56 mg/l-min.   

• Referencing the MDNR CT tables (table 10 and 15) provided in Appendix B, 
the following are the minimum required CT needed to meet the remaining log 
removals. 
• CT required for 0.5 log inactivation of Giardia is 48 mg/L-min 



 
Authorization No. 75 

42 | June 1, 2018 

• CT required for 2.0 log inactivation of viruses is 4 mg/L-min 
• This is less than the CT provided  

Therefore, based on the MDNR Design Guide for Chlorine Contact Time, the existing 
Chlorine Contact Basins exceed the minimum MDNR and EPA requirements for the 
current plant capacity of 2.5 MGD as well as for the 2038 max demand of 3.24 MGD. 
 
Improvements needed for the ground storage tanks would be to increase the pipe 
diameter leading to and from the tanks.  Based on the calculations additional volume 
would be required when water demands approach 5.0 MGD, however, a new tank is 
not included in the Capacity Improvements or in the 20-year planning period. 

4.2.8 High Service Pumps 
Finished water from the ground storage tanks is pumped to the City of Smithville 
customers using three high service pumps, located on the lower level of the filter/lab 
building.  The characteristics of the pumps are listed in Table 4-9 High Service Pump 
Characteristics below.  The pumps are shown in Figure 4.17 High Service Pumps. 

Table 4-9 High Service Pump Characteristics 

Number of Pumps 3 

Flow 900 gpm 

Total Dynamic Head 240 feet 

Motor 75 HP 

Firm Capacity 1,800 gpm or 2.59 MGD 

 

The firm capacity of the high service pumps is based on two pumps operating 
simultaneously with one pump out of service.  Two high service pumps can provide 
1,800 gallons per minute or 2.59 MGD, which exceeds the rated design capacity of the 
water treatment plant of 2.5 MGD. 

The three high service pumps will not be able to meet future demands beyond 2.59 
MGD.  New higher capacity pumps will be included in the proposed Capacity 
Improvements to provide for a future plant capacity of 5 MGD (3,472 gpm).  The new 
high service pumps will be located in the proposed Filter Building expansion.   

 



 
 Authorization No. 75 

 

  June 1, 2018 | 43 

Figure 4.17 High Service Pumps 

 

4.2.9 Chemical Feed Systems 
All chemical storage and feed equipment is located in the Chemical Feed Building, 
which is located immediately west of the Primary Settling Basin.  A loading bay on the 
west side allows for delivery of the chemicals.  The existing chemical feed building is in 
need of various improvements in order to comply with current MDNR requirements.  
Each bulk liquid storage tank located within the building requires secondary 
containment to prevent spills and cross contamination.  

MDNR also requires that chemical feed operations have redundancy in the event one 
piece of equipment breaks to ensure that the plant can still treat and provide fully 
treated water to the general public.  Chemical metering pumps need to have back up 
pumps readily available to switch out upon failure. 

The chemical feed building needs various other general improvements, such as 
removal of abandoned chemical feed lines and conduit, removal of abandoned 
electrical or control panels.  Lighting improvements are needed to facilitate plant 
operations and improve safety conditions.  

 

 



 
Authorization No. 75 

44 | June 1, 2018 

The following chemical systems are currently in operation. 

• Chlorine Dioxide 

• Powder Activated Carbon 

• Poly-aluminum Chloride 

• Lime 

• Sodium Hypochlorite 

Chlorine Dioxide  

Chlorine Dioxide is generated onsite.  This process involves the reaction of sodium 
hypochlorite and chlorine gas.  The result is chlorine dioxide with an almost neutral pH.  
After generation, the chlorine dioxide is stored in a 750-gallon bulk tank.  Chlorine 
dioxide is fed to the treatment process, prior to each settling basin, for disinfection of 
viruses and bacteria as well as oxidation of metals.   

Samples are collected from the primary and secondary basins to monitor the chlorine 
residual and dosing is adjusted to meet the desired residual, which is 0.5 mg/l.  The 
chlorine gas and chemical reaction area is separated in a controlled, ventilated area, in 
compliance with MDNR rules.  Chlorine dioxide is stored in an adjacent chemical room 
with other bulk chemicals, however, the bulk tank does not have secondary 
containment.    

Powder Activated Carbon 

Powder activated carbon (PAC) is fed prior to the primary settling basin.  PAC is used 
to react with organics in the raw water in order to reduce the taste and odor in the 
finished water.  The PAC is mixed with water in a volumetric feeder to create a carbon 
slurry.  This slurry is fed to the primary mixing basin at an approximate dose of 18 mg/l.  
The primary settling basin provides 5 hours of contact time, meeting the MDNR’s 
requirement of 20 minutes with slow mixing. 

PAC is stored as a solid powder, in 40-pound bags, in a separate enclosed room.  
Each bag is manually carried up three stairs where it is then broken open and dumped 
into a mixing chamber to create a solution.  A scissor lift or lifting table should be 
provided to assist the operators in loading the bags into the chemical feeders to 
eliminate the requirement to carry bags up stairs. 

Poly-Aluminum Chloride 

Poly-aluminum chloride (Poly) is fed prior to the primary and secondary settling basins.  
Poly is used as a coagulant because of its high charge, which makes it very effective at 
destabilizing and removing suspended materials that are within the water.   

The Poly is delivered to the plant as a liquid and stored in bulk tanks within the 
chemical building, however, the bulk tank does not have secondary containment.  
Chemical feed pumps deliver the Poly at an approximate dose of 19 mg/l to the 
primary basin and 3 mg/l to the secondary basins for a combined dose of 
approximately 22 mg/l.  After it is mixed with the water, its charge attracts the particles 
in the water until the particles are large enough to settle out in the settling basins.   



 
 Authorization No. 75 

 

  June 1, 2018 | 45 

Lime 

A lime solution is fed in the primary rapid mixing basin.  Lime is being used in small 
doses, 2 to 5 mg/l, to slightly increase the pH of the water to approximately 8.1.  At 
these doses and an average flow of 1.1 MGD, they are feeding an average of 18 to 45 
lbs/day of lime.  Lime is not used to soften the water.  With varying temperatures and 
raw water turbidities, chemical reactions and filtration can be affected by the feed water 
pH.  By adjusting the dose of lime feed, the operator can optimize pH and increase 
treatment efficiency.   

Lime is stored as a solid powder inside the chemical building in 40-pound bags.  The 
bags are carried up seven stairs where it is broken open and dumped into a mixing 
chamber or slaker to create a solution that is transported by gravity to the feed 
location. Figure 4.18 shows a picture of the 40 pound bags of lime and the stairs to the 
lime slacker.  

The existing lime slaker has outlived its useful life.  The operators use the old alum 
slaker for parts when repairs are needed.  Parts for this slaker are no longer available.  
A new slaker or lime feed system is necessary.  MDNR generally requires redundant 
lime slaking units.  The immediate need is for the installation of one new unit. This 
improvement assumes replacement in kind.  The estimated cost of a new lime slaker is 
$100,000.  This is categorized as a maintenance improvement.  MDNR requirements 
for a redundant chemical feed unit will be accommodated in the Capacity 
Improvements. 

 

 



 
Authorization No. 75 

46 | June 1, 2018 

Figure 4.18 Lime and Lime Slaker Equipment 

 

Sodium Hypochlorite  

Sodium Hypochlorite (Hypo) is dosed in the filter building transfer chamber upstream of 
the chlorine contact basins.  Hypo is used for disinfection of viruses and bacteria 
throughout the distribution system.  Hypo is delivered to the plant as a liquid at a 
12.5% concentration and stored in 750-gallon bulk tanks within the chemical building.  
The storage tanks are located in the vicinity of other chemicals and the building is well 
ventilated.  Chemical feed pumps deliver the Hypo at an approximate dose of 6 mg/l. 

The plant monitors the chlorine residual of the water leaving the plant.  The hypo 
dosage is set to maintain a desired range of 1.8 – 2.0 mg/l of free chlorine.   

Samples are collected at the ends of the distribution system to ensure that there is still 
sufficient chlorine residual present.  If the samples indicate a residual does not meet 
the MDNR minimum total chlorine residual requirement of 0.2 mg/L, the hypo dosage 
is adjusted accordingly.   

The existing hypo bulk storage tanks do not have adequate secondary containment.  
Acceptable containment is required and separation between hypo and other chemicals 
is needed for employee safety.   



 
 Authorization No. 75 

 

  June 1, 2018 | 47 

4.2.10  Plant Waste Streams 
The plant has three major waste streams; primary settling basin sludge waste, 
secondary settling basins waste, and filter backwash waste.  All waste streams are 
pumped to the sludge holding lagoons located south of the plant.  Decant water from 
the holding lagoons is de-chlorinated and then discharged by gravity to the nearby 
creek.  Once the lagoons are full, a contractor is hired to dredge and properly dispose 
of the residual solids. 

Primary Settling Basin Sludge Waste 

Sludge from the Primary Settling Basin is collected in a trough at the bottom center of 
the circular basin, transferred by gravity to the primary sludge pump vault. Primary 
sludge pumps discharge through a 4-inch PVC pipe approximately 250 feet to the 
holding lagoon splitter box, which then discharges into one of the two holding basins.  
Primary sludge is dark in color due to the powdered activated carbon added in the 
primary rapid mix basin.  A timer is used to energize the sludge valve to open and 
allow the sludge to be automatically removed from the primary basin.  The timer is 
currently set to open for 8 minutes every three hours.       

The primary sludge pump vault is located next to the Primary Rapid Mix Basin.  The 
Gorman-Rupp T-Series sludge pump is operated by a 7.5 horsepower motor and can 